

MHBF Quantity Limits January 2017

Drug	Limits
<u>Erectile Dysfunction (Limit to men only)</u>	
Caverject	5 mcg, 10 mcg, 20 mcg, 40 mcg vials: 6 units/30 days
Cialis	10 mg & 20 mg: 6 tabs/30 days, 2.5 mg & 5 mg: PA only
Edex	5 mcg, 10 mcg, 20 mcg, 40 mcg vials: 6 units/30 days
Levitra	2.5 mg, 5 mg, 10 mg, 20 mg: 6 tabs/30 days
Muse	125 mcg, 250 mcg, 500 mcg, 1000 mcg pellets: 6 units/30 days
Viagra	25 mg, 50 mg, 100 mg: 6 tabs/30 days
<u>Influenza</u>	
Tamiflu	30mg: 20 caps/180 days 45 mg & 75 mg: 10 caps/180 days Solution: 75 mL/180 days
<u>Migraine</u>	
Amerge	1mg & 2.5 mg: 9 tabs/30 days
Axert	6.25 mg: 6 tabs/30 days 12.5 mg: 12 tabs/30 days
Frova	2.5 mg: 9 tabs/30 days
Imitrex (sumatriptan)	25 mg, 50 mg, 100 mg: #9tabs/30 days Nasal Spray: 2 devices/30 days Injection: 4 injections/30 days
Maxalt & Maxalt-MLT	5 mg & 10 mg: 12 tabs/30 days
Relpax	20 mg & 40 mg: 12 tabs/30 days
Treximet	9 tabs/30 days
Zomig	2.5 mg & 5 mg and ZMT tabs: 12 tabs/30 days Nasal Spray: 12 devices/30 days
<u>Nausea & Vomiting (7 cancer chemo treatment days)</u>	
Anzemet	50 mg: 14 tabs/30 days 100 mg: 7/30 days
Cesamet	1 mg: 42caps/30 days
Emend	40 mg: 1 cap/copay 80 mg: 4 caps/month Trifold Pack (80 mg & 125 mg): 6/month
Kytril (granisetron)	1 mg: 14 tabs/mo.
Sancuso:	2 patches/mo.
<u>Antipsychotic Agents</u>	
Abilify	2 mg, 5mg, 10 mg, 15 mg, 20 mg, 30mg and disc tab 10 mg: 30/30 days; Disc tab 15 mg: 60/30 days
Abilify 1mg/ml soln	900 ml/30 days
Fanapt	1 mg, 2 mg, 4 mg, 6 mg, 8 mg, 10 mg, 12 mg tablet: 60/30 days (2 tablets per day) Fanapt Pak: 1PAK/30 days
Geodon	20 mg, 40 mg, 60 mg, 80 mg: 60/30 days (2 per day)
Invega	1.5 mg, 3 mg, 9 mg: 30/30 days; 6 mg 60/30 days
olanzapine	2.5 mg, 5 mg, 7.5 mg, 10 mg, 15 mg, 20 mg: 30/30 days
Zyprexa Zydis	5 mg, 10 mg, 15 mg, 20 mg: 30/30 days
risperidone	0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg: 60/30 days (2 per day)
risperidone 1MG/ML SOLN	240ml/30 days; 8ml/day
risperidone mTAB	0.5 mg, 1 mg, 2 mg, 3 mg, 4 mg: 60/30 days (2 per day)
SAPHRIS SUB	5 mg, 10 mg: 60/30 days
Seroquel	25 mg, 50 mg, 100 mg, 200 mg, 300 mg, 400 mg: 60/30 days (2 per day)
Seroquel XR	50 mg, 150 mg: 30/30 days; 200 mg: 90/30 days; 300 mg, 400 mg: 60/30 days
Symbyax	25MG-3MG CAP, 25MG-6MG CAP, 25MG-12MG CAP, 50MG 6MG CAP, 50MG-12MG CAP: 30/30 days (1 per day)

MHBF Quantity Limits January 2017

Drug	Limits
<u>ADHD Agents</u>	
Adderall TAB	5 mg, 7.5 mg, 10 mg, 12.5 mg, 15 mg, 20 mg: 60/30 days (2 per day); 30 mg: 30/30 days (1 per day)
Adderall XR CAP	5 mg, 10 mg, 15 mg, 25 mg, 30 mg: 30/30 days (1 per day); 20 mg: 60/30 days (2 per day)
Concerta	18 mg, 27 mg, 54 mg: 30/30 days (1 per day); 36 mg: 60/30 days (2 per day)
DAYTRANA DIS	10MG/9HR, 15MG/9HR, 30MG/9HR: 30/30 days (1 per day); 20MG/9HR: 60/30 days (2 per day)
Dexedrine CAP	5 mg - 30/30 days (1 per day) 10 mg - 120/30 days (4 per day) 15 mg - 60/30 days (2 per day)
DEXTROAMPHET TAB	5 mg: 60/30 days (2 per day); 10 mg 120/30 days (4 per day)
Desoxyn	5 mg - 30/30 days (1 per day)
Focalin TAB	2.5 mg, 5 mg: 60/30 days (2 per day); 10 mg: 120/30 days (4 per day)
Focalin XR CAP	5 mg, 10 mg, 15 mg, 20 mg, 25 mg, 30 mg, 35 mg, 40 mg: 30/30 days (1 per day)
Metadate CD CAP	10 mg, 20 mg, 30 mg, 40 mg, 50 mg, 60 mg: 30/30 days (1 per day); 20 mg ER: 30/30 days (1 per day)
Methylphenidate TAB	5 mg, 10 mg, 20 mg: 90/30 days (3 per day)
Methylphenidate chew TAB	2.5 mg, 5 mg: 90/30 days (3 per day); 10 mg: 180/30 days (6 per day)
Methylphenidate SOLN	5MG/5ML SOLN: 1800ML/30 days (60ML per day); 10MG/5ML SOLN: 900ML/30 days (30ML per day)
Ritalin LA CAP	10 mg, 20 mg, 40 mg: 30/30 days (1 per day); 30 mg: 60/30 days (2 per day)
Vyvanse CAP	20 mg, 30 mg, 40 mg, 50 mg, 60 mg, 70 mg: 30/30 days (1 per day)
Strattera CAP	10 mg, 18 mg, 25 mg, 40 mg, 60 mg, 80 mg, 100 mg: 30/30 days (1 per day)

© 2014 RxResults, LLC, All Rights Reserved – Content confidential and proprietary.